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PLUNGE ROUTER BASE SET
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2 MODEL 193457-3 (Updated:19/09/2016)

Item NoType Part No Description Qty Unit
1 252643-6 WING NUT M10            1 PC.
2 410129-8 NYLON NUT               1 PC.
3 183358-3 SLIDE BASE COM. 1 PC.
3 INC. Item. 4
4 816804-8 SCALE PLATE, INCH       1 PC.
5 231231-2 COMPRESSION SPRING 12   1 PC.
7 265749-1 SCREW 3/8-16 UNC        1 PC.
8 417548-9 DEPTH POINTER           1 PC.
9 813916-8 DESPLAY LABEL 1 PC.
10 153475-3 HALF NUT COM.           1 PC.
11 911118-1 SCREW M4X12             1 PC.
12 417546-3 LEVER 55                1 PC.
13 266275-3 SET BOLT B8X16          1 PC.
14 323856-7 LOCK PIN                1 PC.
15 231651-0 TORSION SPRING 16       1 PC.
16 231456-8 COMPRESSION SPRING 7    1 PC.
17 911273-9 PH SCREW M5X50          1 PC.
18 324105-5 LOCK NUT M5             1 PC.
19 271313-8 KNOB 55                 2 PC.
20 911378-5 SCREW M6X55             2 PC.
21 344217-8 GUIDE PLATE             1 PC.
22 266026-4 TAP SCREW BIND CT 4X12  2 PC.
23 233303-9 COMPRESSION SPRING 13   1 PC.
24 216009-4 STEEL BALL              1 PC.
25 231419-4 SPRING                  1 PC.
26 417252-0 POLE                    1 PC.
27 233302-1 COMPRESSION SPRING 12   1 PC.
28 213323-9 DUST SEAL 20            2 PC.
29 265333-2 BOLT                    1 PC.
30 931202-6 HEX NUT M5              3 PC.
31 265336-6 BOLT                    1 PC.
32 251467-7 -FH SCREW M6            1 PC.
33 265335-8 +HEX BOLT M5X28         1 PC.
34 315931-3 STOPPER                 1 PC.
35 213030-4 O RING 8                1 PC.
36 152878-8 BASE COM.               1 PC.
37 417547-1 CHIP DEFLECTOR          1 PC.
38 417138-8 BASE PLATE              1 PC.
39 265081-3 +PH SCREW               3 PC.
40 417320-9 SILENT POLE             1 PC.
100 781213-9 WRENCH 8                1 PC.
101 041001-9 OIL - N/A individually 1 PC.
102 2 197437-1 MAKITA GREASE N NO.2, 80G 1 PC.
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